Common Rx

Blood Pressure Medications:
Lisinopril 10mg once daily, 30 days
Lisinopril 20mg daily once daily, 30
days

Lisinopril/HCTZ 20mg/12.5mg once
daily, 30 days

Losartan 50mg once daily, 30 days
Amlodipine 5mg once daily, 30 days
Heart Rate Medications:

Metoprolol Tartrate 25mg twice daily,
30 days

Cholesterol Medications:
Atorvastatin 20mg once daily, 30 days
Atorvastatin 40mg once daily, 30 days
Diabetes Medications:

Metformin 500mg twice daily, 30 days
Glipizide 5mg once daily, 30 days
Antibiotics:

Amoxicillin 500mg twice daily, 10 days

Amoxicillin/clavulanate 875/125mg
twice daily, 14 days

Ciprofloxacin 500 mg twice daily, 10
days

Ceftriaxone 250mg IM in office
injection

Ceftriaxone 1g IM in office injection
Z pack (Azithromycin), 250 mg x 18
blister pack

Breathing treatments:

Albuterol 1.25mg/3mL (contains 1.50
mg albuterol sulfate/3mL)

$1.25
$1.50

$2.75
$3.85
$0.85

$2.40

$2.50
$3.30

$1.55
$1.35

$2.15
$7.85
$5.15

$1.00
$2.25

$8.50

TBD



Common Rx

Price

Erectile Dysfunction:

Sildenafil 50mg once daily, 30 days
Antidepressants:

Bupropion 100mg twice daily 30 days

Muscle relaxers:

Tizanidine 4mg three times per day, as
needed, 30 day

Methocarbamol 500mg twice daily as
needed, 5 days

Methocarbamol 750mg twice daily, as
needed, 7 days

NSAIDS (Anti-Inflammatory):

Meloxicam 7.5mg once daily, as
needed, 30 days

Meloxicam 15mg once daily, as
needed, 30 days

Ketorolac 15mg IM injection in office
Antiemetic for Nausea:

Ondansetron 2mg/mL in office IM
injection

Ondansetron orally disintegrating
tablets 4mg 1 tablet three times a day
as needed for 5 days #15

GERD (Acid Reflux):
Omeprazole 20 mg once daily, 30 days

Miscellaneous:

Benadryl 50mg/mL IM injection in
office

B-12 Deficiency: B-12 30mcg IM daily
for 5-10 days, then 100-200 mcg IM
monthly

B-12 Anemia: 100mcg IM daily for 6-7
days, then every 3-4 days for 2-3
weeks, then monthly

$5.50

$7.00

$6.35
$0.50

$1.35

$1.40

$1.00
$2.10

$1.00

$2.35

$2.50

$1.75

TBD

TBD





